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4900mAh/ 18. 963Wh (Rated) 5000mAh/19. 35Wh (Typical)

Name of Sample: Rechargeable Li-ion Polymer Battery HBAS020AA 3.87V
4900mAh/18. 963Wh (Rated) 5000mAh/19. 35Wh (Typical)
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Consignor: HUNAN GAOYUAN BATTERY Co., Ltd.
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P Al A HLELES SR eIl HBAS020AA 3. 87V 4900mAh/18. 963Wh (Rated)
ﬁ_;ﬂg% Chinese 5000mAh/19. 35Wh (Typical)
Name of Sample _}%i Rechargeable Li—ion Polymer Battery HBAS020AA 3. 87V
English 4900mAh/18. 963Wh (Rated) 5000mAh/19. 35Wh (Typical)

o5 1123120640

Sample No.
-f‘ifﬁ$'[§_ TP e 78 L AT R A
Consignor HUNAN GAOYUAN BATTERY Co., Ltd.
i)ﬁ—‘f;{i B g ik R A T

Manufacturer HUNAN GAOY[A.\ BATTERY Co., Ltd.
FY——— =T

Test method

ST/SG/AC. 10/11/Rev. 7T&Amend. 1 38.3 UN Manual of Tests and Criteria

ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3

!\-\}

oA Gl e A

I T /3
*Ji}hﬂ}ﬁ ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3
AR
Aﬁw o B, RENE HIWGE
ppearance Black and silvery Aluminum—plastics shell
: 3 A sk
e eud i B B 2023-12-21 AMARE B 9003-12-28 ~ 2024-01-25
Accepted Date Test Date
R B Ten FEE RO SN Wl by SMEES ; B IR AR AR o
SR Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
dgsﬁfﬂé*::
ZoRu, ARSI OIS GRBGRIARHET A ST/SG/AC. 10/ W%W (1 JNGG. 3bHE B
3o ‘;-‘
o) 2+ The sample has passed the test items of UN Manual of/Tegts and rlte .;\
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38. 3 g w9 V_\;;?'- |
Conclusion A PR &y ;
N . LA |
Ho 7 H P : =l
4 AW (Date) : j@%&;mh@ El.i /
o o 5 L HE S B Rechargeable Single Cell Battery. / 6’
Comment
Fie 445 H bk / i B 4 A
Bondi 511495
onsignor
Address Post Code
Wk 7%, %@ CE %@% ‘ﬂﬁ
Approver: Checker: Compller
B4

Title:

AL~ A B 5 (Head of Electrochemical Testing Department)
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o | AR B L AR AFREERRAFELHRT ; 3
B3 ERRIMR A BasR | KAsk | &
N Name of Test Standard requirement or The )
0. e Blaiise Niimber of Standard Test Result | Conclusion | Remark
P ks FgRHET
1 £ A gﬂ %) :I;J'/S{.'/-\(t. L0711/Rev. ThAmend. | 383 | BUpHF 1 " /
Altitude e - o See Appendix 1 exi /
" : UN Manual of Tests and Criteria Phssad
simulation ST/SG/AC. 10/11/Rev. T&Amend. | Section 38, 3 -
Test T.1
e €t ke
3 MY ST/SG/AC '11/Re L Ame 48,3 i X A
g ﬂ@ﬂﬁﬁ fj{e{l;')[ ;T,’b(;‘.\L, 10/11/Rev. T&Amend. 1 38. 3 if gﬂ'ﬁﬁfi 2 e A.hg_ /
Thermal test  |ux Manual of Tests and Criteria ce Abpenci )-':;t;ed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3 e
Test T.2
WA GRS R T
Rz HEY ST/SG/AC. 10/11/Rev. T8Amend. | 38.3 30 | L4 3
3 : Kt) BT 3 See /\I:[)en(lix 3 g -1
Vibration LN Manual of Tests and Criteria o Passed
ST/SG/AC. L0/11/Rev. T&Amend. 1 Section 38. 3 i
Test T.3
LLF#IT (U3 Rips it F
] M iﬂl ;\I?T,-‘se.._h\c. 10/11/Rev. T&Amend. 1 38,3 iR Py:ﬁﬁ 4 : o )
Shock L . = . See Appendix 4 i /
UN Manual ol Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 =5
Test T.4
WA GRS kT
o My ST/SG/AC, 10/ Rev. T&Ament A8 3 i 14 5
- BN ﬁ}l :1.5( /AC. 10/11/Rev. T&Amend. 1 38. 3 iR ‘?me—( 5 " st ;
External short UN Manual of Tests and Criteria HEe BLESHELE ¢ PaL:SSEI'd
circuit ST/SG/AC. LO/11/Rev. T&Amend. 1 Section 38. 2 )
Test T.5H
BGRB8 ke T
: R {ﬁ :T/S(;/f\(.‘. 10/11/Rev. Tehmend. 1 38.3 & [ WK 6 R
Crush S . o See Appendix 6 B o
rus UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3
Test T.6
AT [ Rl
y 7 3‘121’? ?F/.‘:(./M. 10/11/Rev. T&Amend. 1 38.3 3 SI)'ILF”f\ 7 L1 o )
Overcharge UN Manual of Tests and Criteria ee Appendix P';SSCCI
ST/SG/AC. 10/11/Rev. 7T&Amend. | Section 38,3
Test T.7
Bty GRIERRHET
I1% ST/SG/AC. 1( . T&Amend. 1 38,3 i,
g 1 i o 51111){.81‘/ /AC.10/11/Rev. TéAmend. 1 38,3 i 3”;”3; 8 s - )
Forced dlscharge UN Manual of Tests and Criteria Y ARREEAS P‘:qf_;(_\d
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3 weE
Test 1.8
S ES SREGRE:20°C 21°C A BEIE : /%
Test Environment Ambient temperature:20°C-21°C;Ambient humidity:/%
Condition
ol B )
. Test Item
popphn  [en .
Subcontracted Test Saxny | AR / R % /
Condition Subcontracted | Name Post Code
Laboratory bk / w55 /
Address Tel

IS i 7L\

V4



LA T R AR M A PR E]
e omaR E - R

Shanghai Institute of Chemical Industry NO. 1123120640

Testing Co., Ltd. Test Report— Appendix 1

Y

£ _

3/11
A5 1 AR R B & AR ity JE AR
No. Name of Test Items | A1 tude simulation
2, Bk A IRIXA] Before RIS After R | MALE| L
%5 Sample Status RE kw5 RE FFE&#E | Mass Loss | Residual | L%
Sample Mass ocv Mass oCcv OCV  [Other
No. /g IAY /g IAY % % Event
001 | et ool es1322 | 441 | 651308 | 4.41 0.00 | 100.00 | ©
002 | oyequrit | 65.3724 | 4.42 | 65.3683 | 4.4 0. 01 9.77 | o
003 | it ®E g5 1611 | 4.41 | 65.1580 |  4.41 0.00 | 100.00 | ©
004 | oo ERL | 65.0888 | 4.41 | 65.0863 | 4.41 0.00 | 100.00 | ©
005 | opnenm®Rh | 64.3734 | 442 | 64.3605 |  4.42 0.01 | 100.00 | ©
006 | proveporir® | 64.9126 | 4.43 | 649081 | 4.42 0. 01 99.77 | ©
007 | puporordii | 65.1356 | 443 | 65.1302 | 4.43 0.01 | 100.00 | ©
008 | ssoroporil | 654074 | 442 | 65.4012 |  4.42 0. 01 100.00 | ©
009 | purerorire® | 64.9679 | 442 | 64.9635 | 4.41 0. 01 99.77 | o
010 | prorepor e 1 650601 | 4.42 | 65.0561 | 4.42 0.01 | 100.00 | ©

DR AR This space intentionally
2 Tl lelft blank

Hix: Ll V-RA D-MR R-BRE F-RK 0-A#K. LRA. LM, g, Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Testing Co., Ltd. Test Report— Appendix 2 Y
A5 ) BARE LA | AT
No. Name of Test Items Thermal test
S AL S S1 A
s -\ = Befor ) F‘ A 5 2 1o
He | Heks B Bef REE At g ik | #d b R
S5 Sample Status RE | FRLE RE Fr ¥4, [k | Mass Loss| Residual | 3L %
Sample Mass ocv Mass oCcv OCV [Other
No. /g N /s N 1% /% | Event
001 | oyl | 65.1308 | 441 | 65.1120 | 4.34 0. 03 98.41 | o
002 | et ml 653683 | 441 | 65.3549 | 434 0. 02 98.11 | o
003 | oooeERt o lesiss0 | 441 | 651418 | 434 0. 02 98.41 | o
004 | e ormB®l 1650863 | 4.41 | 65.0678 | 4.34 0. 03 98.41 | o
005 | |oqoeimi 643695 | 442 | 643532 433 0. 03 97.96 | o©
; 25CYCHEA TR ~ ; — ;
006 | pxionromode Bl goe] |1 4 428 el g | 4.4 0. 02 98.19 | o
007 | pperonart o ]65.1302 | 4.43 | 65.1190 |  4.33 0.02 | 97.74 | o
25CYCTE AT = - ‘ E -
008 | gscremeriaoms oy | 65.4012 | 4.42 | 65.3889 |  4.34 0. 02 98.19 | o
25CYCaE A il - " 5 s ; y
009 | v tery chaged | 64.9635 | 4.41 | 64.9503 |  4.34 0. 02 98.41 | o
010 | porepoe®hl 1 65.0561 | .42 | 65.0429 | 434 0.02 | 98.19 | o
\A—Fj{ r_ This space intentionally

Hidk: Lk V-IRA DMK R-EL F-RK 0-AMF. LRA. AWK, LkE. £ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Testing Co., Ltd. Test Report— Appendix 3

NO. 1123120640

25CYC Fully charged

5/11
) 3 HRFTE LA | )
No. Name of Test Items | yibration
o, Bk A ﬁ.ﬂf}'ﬂ'ﬁ Before RIS After HEHL | RAwE HAb,
%5 Sample Status RE FREE| RE Fr#& ¥ JE | Mass Loss | Residual | 3L
Sample Mass ocv Mass oCvV ocv Other
No. /g AY /g A% /% % Event
001 | oot o |65.1120| 4.34 | 65.1089 | 4.33 0.00 | 99.77 0
002 | st o 165.3549 | 4.34 | 65.3505 | 4.34 0.01 | 100.00 | o
003 | eroed®t o l65.1418| 4.34 | 65.1361 | 4.33 0.0 | 99.77 0
004 | ey roe Rl o |65.0678 |  4.34 | 65.0620 |  4.34 0.0 | 100,00 | o
005 | il o 164.3532| 4.33 | 64.3483 | 4.33 0.01 | 100.00 | o
006 | poenoport 1648075 | 4.34 | 64.8937 | 4.34 0.01 | 100.00 | o
007 | porom®nl = 1651190 4.33 | 651176 | 4.33 0.00 [ 100.00 | o
008 | jroronrrm.  les3889] 434 .l esomms | 433 0.00 | 99.77 | o
009 | oot o 164.9503 | 4.3 | 649182 | 434 0.00 | 100.00 | o
010 20 2 65.0429 | 4.34 | 65.0367 | 4.33 0. 01 99.77 0

T e = This space intentionally

lelft hlank

ik Lk V-IRA DRk R-2EL P-Auk 0-Aif. RRA. MK, LKE. fAk.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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6/11
A5 R B 4 AR it
No. 4 Name of Test Items i
s HakA RIEA] Before ‘?iﬁ‘fé After iRk 575']@“3{2.)3‘: A
9w Siireple Stk FE | FReE| AE FF#4d,JE | Mass Loss | Residual | FL%
Sample Mass ocv Mass oCcVv OCV | Other
i /g v /g A% % % Event
001 | oy rarst e 1 651089 | 4.33 | 65.1063 | 4.33 0. 00 100.00 | o
002 | ourrrt | 65.3505 | 4.314 | 65.3459 | 4.34 0. 01 100.00 | o
003 | o periirt ] 65.1361| 4.33 | 65.1299 | 4.33 0. 01 100.00 | ©
004 | oyt ] 65.0620| 4.3 | 65.0602 | 4.33 0. 00 99.77 | o
005 | joycporetil | 643483 | 4.33 | 64.3436 | 4.3 0. 01 100.00 | ©
006 | ssorerorisrot | 64.8037| 4.34 | 64.8928 | 4. 34 0.00 | 100.00 | o
007 | moeraen SHicBEmiTe | 48 | 65,1184 || 45 0. 00 99.77 | o
008 | port v ol el ogRiaR78 | 433 Secnasily | 4,32 0. 00 99.77 | o
009 | ssorererii®l | 640482 | 434 | 649447 | 433 0.01 99.77 | o
010 | sserorores®t o 65.0367| 4.33 | 650357 | 4.33 0. 00 100.00 | o
j\—F ,ji I_L I'his r-;puIcUL‘rti I'}l]lIL;lr:]lk{()llill ly

i LR V-RA D-MAR R PRk 0-AMR. RBA. LMk, RKE. ek,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.
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5 5 R B 4 A 49 86 -
No. Name of Test Items External short circuit
¥ 2 2 3 g
*“f'\fu%‘%' *:?:Fn’]ké M’F’fc};ﬂ?—@]ﬂim/m}i -;‘j:-‘f&;ﬂ[.%
Sample No. Sample Status ax. bxter “/?:C emperature CSifier B
1CYCHE 4 fu e _
oot 1CYC Fully charged a7. 4 0
. 1OYCSE 4 A 1l —
o 1CYC Fully charged 57.5 0
: LCYCHE A i .
003 1CYC Fully charged n6. 3 o
1CYCHE A At — .
ol 1CYC Fully charged 57.3 0
3 1CYCHE43E L —
005 1CYC Fully charged )7, 5 0
25CYCE AT A Y
ol 25CYC Fully charged a7. 5 0]
25CYCE2 T W ——
o 25CYC Fully charged 2(.9 0
2RCYCSEA 7 HL -
s 25CYC Fully charged 27.6 0
25CYCoE 4 75 1 .
003 25CYC Fully charged 57.7 0
25CYCHE4 A HY Sy
bie 25CYC Fully charged 26.6 0
5 Dy This space intentionally left
LL R blank

Fix: D-MAK R-2E F-RK 0-Afigk, RRK. £ikE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 RAAE LH | T
No, Name of Test ltems Crush
T KA oA B R SR A -
Sample No. Sample Status Max. Externje:lCTemperature Oothied Bt
uL. 1(7ch( E&J”? ogxf;ti ty 19.8 0
W 50U S
e séic )5(09; Oéiﬁaé"i ty 2.4 0
- 10915@5%"; ﬁﬁai ty 22.2 0
011 1(\%@?@@? O(Efai ty 21.0 o
oL 1CY1(;CY5CUQ_: O;A;ffﬂl ty 22.8 0
P
016 25(;“)‘{% §5(0°f Ocua?aél ty 99. 1 o
07 J50YC 50% Capatity 21.8 5
018 e Sl 1y 22.2 o
019 J5CYC 5% Camac ty 21.8 5
el a=]
020 25CYC 50% Cepoity 21.6 0
DI This space intentionally left

blank

HiE: DK F-A2K -k, RALK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

\ =
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Testing Co., Ltd. Test Report— Appendix 7

9/11
e ; BAAE L4 |t
No. Name of Test Items | gyercharge
(YR Honk & H AT R
Sample No. Sample Status Other Event
. 1CYC5E A L
021 1CYC Fully charged &
¢ ICYCSE T
022 1CYC Fully charged 9
1ICYCHE 4= Fa il
023 1CYC Fully charged g
LCYCHE A
024 1CYC Fully charged a9
. 25CYCHEA L
025 25CYC Fully charged U
y 25CYCHEAs e i
026 25CYC Fully charged 9
25CYCHEAs Ao HY,
027 25CYC Fully charged i
..... = 5
028 25CYCTEAFEHL 0

25CYC Fully charged

W\Ffﬁﬁ This space intentionally left blank

HiE: DK F-ALK O-Affik. LATK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

\"tﬂ]ﬁ— fir vsanA O \K"I
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F5 8 AR B L AR o il S,
No. Name of Test Items Forced discharge
Sample No. Sample Status O‘ther -
LCYCHE AT H
029 1CYC Fully discharged 0
y LCYCHE AL
030 1CYC Fully discharged O
031 1CYCHE Al
: 1CYC Fully discharged 0
1CYCHE 4 i
032 16%¢ Fully d:scherged 0
; 1CYCSE 4Tl
033 1CYC Fully discharged O
LCYCSE ARl
034 1CYC Fully discharged 0

LCYCSE AT

035 1CYC Fully discharged 0
036 1cYC lr?ff}?illlqlaz ged 0
037 1cve ll(i}rl(‘l?{:; i?_‘.#argcd 0
038 1CYC 1iC1}lC 1jvb ﬁi}z(c?arge.l 0
039 ZSCECZSF?ICIT\E ﬁd\zihfcﬁirged 0
Ve A
040 25CYC25FC[?1C1}; -?j_ri]ji{cllll_llarged O
041 25CYC2 5;3?161)? ﬁibigh%n-ged O
042 25CY(:25FL:1C1% %ibfc:irged 0
—
043 25(‘\((',25[5}1%; -jiﬁfcrlis‘arged O
044 25CYC2bF€1\1C£j3§f(itib§cf‘a1'ged 0
045 25(3&"(725!3?’1‘:1? ?ifg{cllﬁirged 0
046 25CY(32 SFCIHCE\F ;Jr\-iﬁé(cf}irged 0
TN
047 25C\’C25F(:LIY1(-i)yh zii%ji’farged 0
048 25(‘Y(“25I(:1\]C];\,t /:?izyclkirge(l 0

Hik: D-MRAR F-AK O-Rfgik, AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

N MWK
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(14)
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